

河北小鲨工具有限公司

1. 试件名称 Test sample name:  
YZ-2

2. 化学成分 Chemical composition (Wt%):

|    |             |
|----|-------------|
| WC | 92.5 ~ 93.5 |
| Co | 6.5 ~ 7.5   |

3. 物理机械性能:

| 硬度<br>Hardness<br>HRA | 密度<br>Density<br>(g/cm <sup>3</sup> ) | 矫顽磁力<br>Coercivity<br>(Oe) | 相对磁饱和<br>Relative<br>magnetic<br>saturation<br>(MS%) | 抗弯强度<br>Bending<br>resistance<br>min(N/mm <sup>2</sup> ) | 孔隙度 Porosity |    |    |
|-----------------------|---------------------------------------|----------------------------|--|--|--------------|----|----|
|                       |                                       |                            |  |  | A            | B  | C  |
| 90.0 ~ 91.0           | 14.75 ~ 14.95                         | 165 ~ 195                  | 80 ~ 100   | 2800   | 02           | 00 | 00 |

4. 金相组织 (x1500)



Tested by: \_\_\_\_\_

2019/10/15



河北小鲨工具有限公司  
质检部